PSK KBC 824/0br.15

. Brade Kavuriéa 12 | . SRRt i
R 44010 SISAK Izdang Datum: 06/2008-02-15
j age, :

_mz,smdw H  Republic od Crostia
S KONTROLA KVALITETE BESAVNIH CHEV] Sisak, 09.12.2009.
UVJERENJE O PREUZIMANJU Br. 716 BC /V: Wm@
INSPECTION CERTIFICATE EN 10204 3.1:2004 No. e -
ABNAHMEPRUFZEUGNIS o Nr. _' i Mk ]
PRLE
Otpremmica be ( Dispatch No., Absandliste Nr.) Kupac {Customer: Bestefler) / . g
CMC - Dallas Trading P SNSRI W,
- 6565 N.Mac Arthur Bivd, Suite 800  ¥oivn &3S
heving, TX 75039 US.A, et %,/ /
Ugovor br. { Orderumber, Bastellungsnummer) . . INerma { Standard: Norm) " |Materijal, (Grade of steet:
S 2-9638, P.0. 62556, Item 1/10,  P-4366 AP 5L, 44'™ed., 2007. Werkstoff)
‘[Predmet { Atticle: Gegenstand) ' ASTM A 106/06 ASME SA 106/07 |
SEAMLESS LINE PIPE BPE HOT ROLLED,IN LENGTHS ASTM A 53/07 Gr-B/C/X-42/X-52 N PSL 2
39-42 FT, PROTECTED BY. VARNISH, wn‘H PLASTIC CAPS, _ NACE MR 0175/03.par.A2.1 I
|ON 'BEVELED ENDS . : RS I _ _
Dimenzija { Dimension; Abmessung) Kolitina. { Quantity: Menge) C sl ioe . ] ispiing tak, (Test pressure.
oo . S T - o Prifdruck ) ‘
Comin . inch | Peg . m ft . kg b - PSls
S e o T14.000 % 0,500 ) 377 4672,38 FT 15329.9 - ° 516413 | 1B 1138516] . .. 3000/5: -
Talina br. : Kemijska analiza ( Chemical analysis; Chemische Analyse} % ... - S R
- HatNo D S - T S CE
Schmezer. | C _Mn P - 8 S . Cu .V Mo Cr -MNi.:Ti :Nb - maxg43 )

HT60602 0,20 1,23 0012 9,003 0,23 004 003 .00t 005 004 0002/0,003 'Ha: <~ o
Do 0,19 1,22 0011 0,003 023 004 003 -001:. 004 004 0002:0002 PA~ @42

. 0,19 1,22 0011 0,003 023 004 003 001 004 004 0002 0002 PA: 042--_ e
HT 60606 0,19 1,26 0013 004 025 003 003 0,01 005 0020002 0,002 HA. o
0,18 1,25 0014 @005 025 003 003 002 005 002 0002 0,001 PA 0.41 1
: ; 1 0,18 1,25 0014 0,005 025 003 003 002 005 002 00020001 PA. 041'~
HT 60604 0,19 126 0014,90004 023 006 003 0,01 . 006 602 0,002 0,003 HA. N B

‘ 0,19 1,24 0,014, 0,003 024 006 902 ¢01 005 002 0002 0,002 PA- 042" e
; 0,19 1,24 0014 0,003 0,24 006 90z 0,01 005 002:0,002 0,002 PA- 042
HT 60508 0,19 1,26 0014 0004 0,24 004 003 6,00 905 004:0,002:0,002 HA

; 0,18 1,24 0014.0004 0,24 005 0,03 001 : 005 003 0,002;0,001 PA 04;'». A
018 124 00130003 023 004 002 001 005 0,04;0002 000t PA 0,42.

Melting: W | . Mehamcka svo;stva(Mechamca! propertias, Festigkeitseigenschafieny, -, . SE G Cu
P " CVNIMPACT TEST T
i . Granica Cvrstaca lstezan]e% Test specimen : TEMPERATURE 32 °F HARDNES‘TEST Rt
. Yield point,  Tensile strenght-  Elongation %.  Dimensions  : RECALCULATED FROM . max22HRC  Rm )| ovae
Co f ‘| 'Streckgrénze  Zugfestigkeit Dehoung% . = T10x10° D{max236HBY e
| ‘ S I psi A2 S mm o S »
’ : | 52,200-65,300 _66,700-110200 __min. 30.0 ; , . min. 20 ftdb G maxigl
_ | HT 60602 52,485 75,709 43.7 L1.50X0484 °  158,159,136°  157.HB: = 0, 69"
o i HT60606. | 56,195 78,508 46.6 L1.50x0.524 ' = 180,160,155 161 HB"
slon o -HTe0664 - 52552 v 78437 444 T L1.49x0A476 . 160,160,160 - 160 HB'
RERAE HT 60608 52,450 77780 453 L 1.50x0.500 - 125125,114 . 1S7HB: 0, 67

Flattening test satisfactory. ) o N ’
Electromagnetrc Enspectzon ‘QK(5 % of wall thnckness) External :mpen‘ecnons only

Qi poivrﬂujemo_._da je gore opisani materijal testiran | da odgovata uvietima iz ugovora .
We hereby cerlify..thal the material described above has been lested and compties with the terms of the order contract.
Es wird bestatigl, dass die Lieferung gepruft wurde und den \lerembamngen bei der Beslellannahme emspncht
HA - Heat aralysis
PA - Product analysis
T - Transverse




